
 N
E

W
 J E R S E

Y

O
CEAN COUNTY

Phase II: Joint Base Regional Wastewater & Growth 
Management Plan – Northwestern Municipalities Adjacent to 
Joint Base’s McGuire and Dix Sections
Final Report

March 2013 | County of Ocean

Hatch Mott
MacDonald





   

   

 

 

County Of Ocean 
 

Report Upon 
 

Phase II: Joint Base Regional Wastewater & Growth Management 

Plan - Northwestern Municipalities Adjacent to  

Joint Base’s McGuire and Dix Sections 

 

 

 

 

 
This Study was prepared under contract with the County of Ocean, New Jersey, with financial 

support from the Office of Economic Adjustment, Department of Defense.  The content reflects 

the views of the County of Ocean and does not necessarily reflect the views of the Office of 
[...]
decades and the Borough is seeking to achieve redevelopment growth that continues to offer services 

to Joint Base in the form of multi-use residential and commercial development.  

 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

8 
 

3.03.03.03.0 Project ScopeProject ScopeProject ScopeProject Scope    
 

The project scope was initially detailed in the Request for Proposals from Ocean County and 

essentially consisted of the following: 

 

• To evaluate existing facilities and equipment at the Joint Base in regards to their 

condition and useful life; 

• To identify all existing wastewater infrastructure and facility rehabilitation/improvements for 

the East Side and West Side projects; 

• To identify all new wastewater infrastructure to be designed and constructed, including 

collection, conveyance, treatment, and disposal facilities for the East Side and West Side 

Projects; 

• Prepare conceptual layout plans identifying the location and extent of all existing wastewater 

facilities requiring expansion and new facilities needed for the phased construction of the 

East Side and West Side Projects; 

• The preparation of a real estate/route selection analysis for the East Side and West Side 

Projects; 

• To identify all permits required to complete the East Side and West Side Projects; 

• To develop estimated costs to design, construct, own, operate, maintain, and manage the East 

Side and West Side Projects, together with a proposed financing and management structure; 

• The review and report upon the financial feasibility of the East and West Side Projects; 

• To undertake Public Agency Coordination in conjunction with Public Participation; and  

• To prepare a draft Joint Base Regional Wastewater Management Plan (WMP) 

 

As noted above there are numerous tasks that were undertaken, many of which required input from 

the counties, local municipalities, or Joint Base.  The project goal was to provide input to the various 

public and governmental agencies on a continuous and timely basis.  Early in the process a Technical 

Advisory Committee (TAC) was established consisting of members from each county, the Joint Base, 

OEA, and regulatory agencies including the NJ Department of Environmental Protection and the 

Pinelands Commission.  Monthly meetings were held with the TAC as well as periodic conference 

calls to discuss the project, any difficulties encountered in obtaining data, and alternative plan 

development and recommendations.  The project was separated into main logical segments, which 

were then developed into separate Technical Memorandum Reports (TM) that provided the basis for, 

logic use, and recommendations for key segments of the project.  Draft TMs were issued throughout 

the project and comments incorporated into the secondary drafts and final versions of each report.  

The Final Technical Memorandums are included in Appendix A of this report and form the basis for 

this Final Report. 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

9 
 

4.04.04.04.0 EngineeringEngineeringEngineeringEngineering Evaluation of Existing InfrastructurEvaluation of Existing InfrastructurEvaluation of Existing InfrastructurEvaluation of Existing Infrastructureeee    
 

Early in the project, development site visits and document reviews were conducted of those existing 

Joint Base McGuire - Dix wastewater facilities that would be needed to provide wastewater service to 

the East Side Project.  The major infrastructure evaluated included the Texas Road Sewage Treatment 

Plant (WWTP), the WWTP Effluent Percolation/Infiltration Lagoons located off Juliustown Road, 

and the Mount Road Sewage Pump Station.  Major Joint Base wastewater facilities required to 

service the East Side Project were evaluated to be rehabilitated, abandoned or re-purposed based upon 

the size, location and costing of the proposed regional facilities as part of the East Side Project.  

Technical Memorandum 3 in Appendix A provides a detailed assessment of the existing infrastructure 

and is briefly summarized below. 

 

4.1. Mount Road (“McGuire”) Pump Station 

 

The MRPS is located at the site of the former “McGuire” sewage treatment plant that was converted 

to a sewage pump station in 1994.    The pump station is located to the rear of the runway system and 

is a three story wet well/dry well triplex pumping configuration with one floor above grade and two 

below grade.  Flows from the station are pumped to the WWTP by means of the existing 16” force 

main. The flows discharged from the Mount Road Pump Station are measured by means of a flume 

and level detector separately at the head end of the Joint Base WWTP. The MRPS essentially serves 

all of the McGuire section of the Joint Base. 

 

Flow data consisting of daily totalizer readings for this meter were obtained from the Base for the 

period of 2007–2011.  Analysis of the flow data is summarized below: 

 

• Average Daily Flows (ADF) on an annual basis ranged from a high of 0.818 MGD in 2007 to 

a low of 0.475 MGD in 2009.  The five year ADF was 0.587 MGD. 

 

• Average Daily Flows (ADF) on monthly basis ranged from a high of 1.00 MGD in January 

2007 to a low of 0.411 MGD in September 2009. 

 

The design report for the Mount Road Pump Station could not be located.   Information obtained 

during the site visit from the pump nameplates indicate that each of the three pumps have a design 

rating of 1500 GPM at a Total Dynamic Head (TDH) of 195 feet.  While the design report was not 

located, Operation and Maintenance Manuals for the pumps within the station, including a pump 

curve, and construction plans for the force main were located and obtained.  This information was 

used to develop system and pump curves to obtain a better understanding of the hydraulic capacity of 

the pump station and to determine whether the pump station in its present arrangement has adequate 

capacity to transport the additional flow from the East Side Project. 

 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

10 
 

The detailed hydraulic analysis of the Mount Road Pump Station is presented in Technical 

Memorandum 2 and concludes that the pump station has a firm capacity of 3,200 gpm or 4.60 MGD.   

The existing Mount Road “McGuire” Pump Station (MRPS) is reportedly scheduled to be 

rehabilitated by the Joint Base, however, confirmation that the improvements have been completed 

has not been received.  Accordingly, in the financial analysis of Phase II study we have provided an 

allowance of $1,200,000 for future rehabilitation improvements which may include building, 

electrical, instrumentation and emergency bypass and influent wet well upgrades. 

  

Finally, the existing 16” Discharge Force Main that runs from the MRPS to the Texas Road WWTP 

has been operating at flows that do not scour solids and may therefore require cleaning. It is 

recommended that the force main be cleaned, internally inspected and air-release valve exercised and 

maintained. The rehabilitation will ensure that the force main is free from settled material that may 

have developed due to low flows since its construction.  It is estimated that the proposed 

rehabilitation improvements would cost $150,000.   

 

4.2. Texas Road Wastewater Treatment Plant 

 
The Texas Road Wastewater Treatment Plant has a NJPDES permitted flow of 4.6 MGD with an 

average daily flow (ADF) in 2011 of 2.43 MGD. Site visits were conducted on May 21st, 2012 and 

May 30th, 2012 to review the current facilities.  

 

The existing Plant was constructed in 1995 and overall appears to be in very good condition. The 

existing wastewater treatment facility was designed to meet the very stringent Total Nitrogen Limit of 

2 mg/L. The major treatment units of this advanced wastewater treatment facility include preliminary 

treatment with grit removal, primary clarifiers, 5-stage Bardenpho activated sludge treatment with 

secondary clarifiers, conventional sand filtration and UV light disinfection. The two primary clarifiers 

are designed with overflow rate of approximately 600 gpd/sq ft, which is adequate for this type of 

application. The primary clarifiers are covered for odor control. 

 

The key treatment unit, which is activated sludge in a 5-stage Bardenpho configuration, is designed 

with ample capacity, consistent with the requirement for almost complete nitrification and 

denitrification. Each of the two available trains consists of multiple aerated and non-aerated zones 

allowing almost complete removal of nitrogen.  A schematic of the existing plant activated sludge 

train is provided in TM-5, Figure TM 5.1.  All zones of the activated sludge train are equipped with 

mechanical mixers, and with an air supply in the form of spargers provided for the oxic zones.  There 

are a total of 54 mechanical mixers installed in both trains of the Bardenpho process. 

 

Four (4) final clarifiers exist which provide the required process redundancy. The overflow rate with 

all clarifiers on line at the average design flow conditions is just under 300gpd/sf, which is a very 

conservative design.  

 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

11 
 

Effluent polishing for TSS, which is a desired feature for percolation lagoon disposal, is 

accomplished by conventional, travelling bridge sand filters (3 cells). The overflow rate of the filters 

is 1.39gpm/sf with all cells on-line, which is within the normal range for this type of application. 

 

Upon inspection of the treatment plant, seven (7) recommendations for upgrade at the Plant were 

presented on Table TM 3.5.  In general, the upgrades are minor in nature and estimated to cost 

approximately $350,000. 

 

4.3. Wastewater Treatment Plant Effluent Percolation/Infiltration Ponds 

 

The condition of the effluent percolation/infiltration ponds was noted on the day of the inspection on 

May 30, 2012.  Access to the basins is fair because of poor road conditions in wet weather. It is 

recommended that the access roads and entrance be improved to keep accessibility during wet 

weather.  The plant operator was mowing the basins to control vegetative growth and was tilling the 

basin bottom.  There are 12 existing basins.  The operator has advised that 2 basins are not used due 

to poor percolation in those basins.  The draft NJPDES permit issued in March 1992 indicates that the 

ponds have a maximum permitted discharge rate of 4.6 MGD however it appears that the ponds have 

never been operated at flows much above 3.3 MGD.  The final design report for these basins could 

not be located. 

 

A detailed evaluation of the Ponds is presented in TM 3.  In general, more field evaluation and stress 

testing is recommended to confirm the performance of these Ponds.   

 

The following are recommendations for further consideration: 

 

1. Clarification will need to be obtained from the NJDEP of the regulatory significance of the 

amount of induced rise in the water table and to determine at what distance from the ponds 

does induced seeps (water leakage through up-welling) constitute a hydraulic failure;  

 

2. Hydraulic testing of the percolation ponds should be conducted using monitoring piezometers 

through multiple dosing/drying cycles at each of the active lagoon trains to evaluate capacity 

and seepage potential;  

 

3. Depending upon discussions with NJDEP a finite-difference model should be developed that 

would be calibrated to site-specific conditions, as measured in Item 2.  The model could then 

be used to predict the maximum application rate that can be sustained by the current system, 

with the current dosing schedule, without inducing unacceptable hydraulic failures; and 

 

4. Use the model as developed in Item 3 as a predictive tool to test alternative dosing schedules 

to increase the capacity of the existing system while avoiding the conditions that would 

constitute hydraulic failure, as defined in Item 1. 

 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

12 
 

The design report was not available for the existing Joint Base Effluent Infiltration/Percolation 

Lagoons and hydraulic data was extremely limited.  While it appears that there is adequate disposal 

capacity for the projected 3.245 MGD during the initial 4 year period for the East Side Project there is 

inadequate hydraulic data to verify hydraulic loading to the ultimate design rate of 4.6 MGD.  

Accordingly, monitoring of the ponds through piezometers should be conducted so that a computer 

model could be developed and used to verify capacity. 



        

Final RepFinal RepFinal RepFinal Reportortortort    

Phase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management PlanPhase II Joint Base Regional Wastewater & Growth Management Plan    
 

13 
 

5.05.05.05.0 Conceptual Local Wastewater InfrastructureConceptual Local Wastewater InfrastructureConceptual Local Wastewater InfrastructureConceptual Local Wastewater Infrastructure    
 
The first step needed to develop and size local infrastructure is to have a better understanding of the 

wastewater flows to be generated in each municipality and the distribution of that flow.  Accordingly 

projections for both the East and West Side Project were developed and summarized in TM2.  The 

memorandum was intended to present to the local municipalities and the Joint Base the estimated 

wastewater flows which will become the basis for sizing conveyance and treatment facilities. The 

draft technical memorandum had been submitted for review, comment and acceptance by the 

municipalities, the Joint Base, and Technical Advisory Committee (TAC).  Relatively minor 

comments were obtained from the municipalities and the Technical Advisory Committee. 

 

The results of the Sewer Service Area Flow Projections for the East Side Project (Plumsted, 

Cookstown, West Cookstown, and North Cookstown) sewer service areas tributary to the Joint Base 

is presented below.  The Phase II analysis detailed the projections by Initial Term Flows (0-4 years), 

Short Term Flows (5-10 years), and Long Term Flows (greater than 10 years).  As indicated in the 

table, the East Side Project has a projected total municipal wastewater flow of approximately 

531,000gpd (0.53 MGD) during the first 10 years of operation, and an ultimate build out sewage flow 

of approximately 1,100,000gpd (1.1 MGD).   